
GRAIL CF SLX/SL ME|  R061-01/R064-01
REVISION 00 |  07.08.2018

9

1311

1

15

6 2

10

16

3

4

8

12

5
8

8

17

14

14

2

7
35

18

22

20

21

23

23

19

27

28

26

32

34

35

29

29

31

31 30

30

25 24

33

ST-insert

E283-16-S 141196

E283-16-M 141197

E283-16-L 141198

POS-NR. NAME QTY.CANYON#

1 RD-Hanger EP0716-01 1
165360

2 Screw M4x10 ISO 10642 2

3 FD-hanger E388-16 1
153207

4 Screws for FD-Hanger M4x12 ISO 10642 2

5 Brake hose guide E389-16 1167698

6 D/O frame cover right E392-16 1154745

7 Cockpit bumper frame side EP0665-01 1164705

8 Water bottle screw M5x0,8x20 ISO 7380 4

9 ST insert E283-16 1see drawing

10 Brake grommet E401-16 1106464

11 Rubber plug M8 EP0424-01 1145211

12 Cover plug EP0681-01 1154652

13 Socket set screw flat M8x10 ISO 4026 1116742

14 Cable stopper E287-15 2104704

15 Cable guide E208-15 1103166

16 BB cable guide EP0638-01 1154651

17 Reverb grommet EP0811-01 120000001

18 Gravel cockpit 1

19 FS insert E436-16 1153206

20 Topcap EP0659-01 1164708

21 Spacer E200-201-15 1

22 Screw M4x50E200-201-15 1

23 O-ring 3,75x1,8 DIN 3771 3

24 Topcap spacer 5mmEP0660-01 1164709

25 Topcap spacer 10mmEP0661-01 1164715

26 Transition plate low EP0662-01 1

27 Spacer low 5mmEP0663-01 1164728

28 Spacer low 10mmEP0664-01 1164729

29 Adapter for STI-clamp EP0706-01 2

30 Adapter for STI-sleeve Shimano spec only 2

31 Clamp 2

32 Fork for Gravel CF SLX FK0047-01 1

33 Cockpit bumper 120002259

34 D/O fork cover right E399-16 1165935

35 Brake grommet E401-16 2106464

CP0001-01


